MODEL L2024, L2024HD, L2424
TAG TRAILER
PARTS LIST MANUAL

1900 NORTH STREET
MARYSVILLE, KANSAS 66508

(785) 562-5381

07/03

F-204-0703






ILLUSTRATED PARTS LIST

ITEM__PART/PAGE NO.

Figure 1-1 General Assembly

GENERAL ASSEMBLY

3-311-016250
3-311-016250-01
3-311-016268
3-311-016268-01

DESCRIPTION

FRAME WLDMT TAG 20-24’(S/C B/T)X102" WIDE
FRAME WLDMT TAG 20-24’(WOOD B/T) X102" WIDE
FRAME WLDMT L20HD/L24(S/C B/T) X102" WIDE
FRAME WLDMT L20HD/L24(WOOD B/T) X 102" WIDE

RS Y QUL N | S U O ] [ N N N\

2 1-2-1-3 FLOOR ASSEMBLY

3 1-4 - 1-7 HITCH ASSEMBLY

4 1-8 -1-9 SUSPENSION ASSEMBLY

5 1-10 - 1-15 ELECTRIC BRAKE ASSEMBLIES

6 1-16 - 1-19 HUB AND DRUM ASSEMBLIES

7 1-20 - 1-25 AIR SYSTEM ASSEMBLIES

8 1-26 - 1-29 ELECTRICAL ASSEMBLIES 1
9 1-30 MUD FLAP ASSEMBLY 1
10 1-31 - 1-33 DECAL INSTALLATION 1
11 1-34 - 1-35 RAMP ASSEMBLIES 1
12 1-36 - 1-37 TOOL BOX (OPTION) 1
13 1-38 - 1-40 JACKSTAND ASSEMBLIES 1
14 1-41 - 1-44 MISCELLANEOUS OPTIONS (NOT SHOWN) 1

1-1




3m304-010079

mbly

1-2



FLOOR ASSEMBLY (SELF-CLEANING OR WOOD BIT)

ITEM PAGE NO.

DESCRIPTION

3-304-010078
3-304-010079
3-304-010079-01
3-304-010078-01
3-304-010080-01
3-304-010080-02

DECK ASSEMBLY FIR SELF-CLEAN B/T

FLOOR WOOD DECK OAK SELF-CLEAN B/T
FLOOR WOOD DECK APITONG SELF-CLEAN B/T
DECK ASSEMBLY FIR WOOD B/T

FLOOR WOOD DECK OAK WOOD B/T

FLOOR WOOD DECK APITONG WOOD B/T

1 RWD32999 OAK, 1-1/2 X 7-3/4

2 3-654-010129-1 SCREW, TORQUE 5/16X3
3 RWD39000 APITONG, 1-3/8 X 7.08

4 RWD39013 FIR, 2 X 10



(0]
[0}
n
O
-—t
O
]
n
~
m
£
m

Figure 1-3 Pintle Hitch Assembly

1-4



ITEM PART NO.

PINTLE HITCH ASSEMBLY

DESCRIPTION

Qry.

3-375-010599

HITCH ASSEMBLY, L20 TAG TRAILER

1 3-375-010597 HITCH WELDMENT, TAG D 1
2 1-654-010061-09 SCREW HEX HEAD CAP 3/4-10X3 GR5 10
3 1-861-010032-20 WASHER FLAT 3/4N GRB 2
4 1-512-010006-08 NUT HEAVY HEX 3/4-10 GR5 4
5 1385 PINTLE EYE 1
6 1-654-010061-07 SCREW HEX HEAD CAP 3/4-10X2-1/2 GR5 8
7 1-5612-010005-15 NUT HEX LOCK 3/4-10 GRB 14
8 1-861-010034-17 WASHER SPLIT LOCK 3/4 4
9 1-861-010032-21 WASHER FLAT 3/4W 30
10 3-382-010019 HOOK EYE W/ LATCH ASSEMBLY 2
11 3-174-010042 CHAIN LINK CONNECTING 3/8 4
12 3-174-010018036 CHAIN 3/8 HI TEST 3 FT. 2
13 3-423-010039 JACK WELDMENT 12K (SEE PAGE 1-39) 1
14 105-0093 HOSE CLAMP 4-1/2 1
15 1-116-010019 TUBE, MANUAL 1
16 F-203-__ MANUAL, L18, L20, L40, AND L50 OPER (NOT SHOWN) 1

1-5



3mb375-010610

Figure 1-4 Gooseneck Hitch Assembly (Option)

1-6



GOOSENECK HITCH ASSEMBLY (OPTION)

TTEM_PART NO. DESCRIPTION QTy.

3-375-010610-01 HITCH GOOSENECK TAG TRL 2-5/16 BALL

122817 HITCH GOOSENECK TAG TRL L20 JR 5TH WHEEL

123738 HITCH GOOSENECK TAG TRL L20 5TH WHEEL
1 1-116-010019 TUBE, MANUAL 1
2 1-512-010002-15 NUT HEX LOCK 3/4-10 GRC 16
3 1-512-010004-03 NUT HEX LOCK 10-24 GRA 2
4 1-512-010005-05 NUT HEX LOCK 3/8-16 UNC GRB 6
5 1-654-010032-05 SCREW HEX HEAD CAP 3/4-10 X 2 GR8 6
6 1-654-010032-09 SCREW HEX HEAD CAP 3/4-10 X 3 GR8 10
7 1-654-010051-06 SCREW HEX HEAD CAP 3/8-16 X 1-1/4 GR5 2
8 1-654-010051-10 SCREW HEX HEAD CAP 3/8-16 X 2-1/4 GR5 1
9 1-654-010100026 SCREW MACHINE SLOT TRH #10-24X3/4 2
10 1-654-010100071 SCREW MACHINE SLOT TRH 3/8-16X3/4 3
11 1-822-010003 TRIM-LOK 1/8 AR
12 1-861-010032-03 WASHER FLAT #10 2
13 1-861-010032-11 WASHER FLAT 3/8W 9
14 1-861-010032-20 WASHER FLAT 3/4N 2
15 1-861-010032-21 WASHER FLAT 3/4W 30
16 105-0093 HOSE CLAMP 4-1/2 1
17 3-336-010060 GOOSENECK WELDMENT (L20/L20HD/L24) 1

122816 GOOSENECK WELDMENT (L20 JR 5TH WHEEL) 1

123597 GOOSENECK WELDMENT (L20/L20HD/L24 5TH WHL) 1
18 3-174-010018036 CHAIN 3/8 X 36 2
19 3-174-010042 CHAIN LINK CONNECTING 3/8 4
20 3-187-010019 CLIP WELDMENT JACK HANDLE 1
21 3-222-010219 COVER WELDMENT TOOLBOX G/N 1
23 3-375-010609-02 HITCH 2-5/16 IN BALL RECEIVER (L20/L20HD/L24) 1

122814 HITCH, JR. 5TH WHEEL ASSY (L20/L20HD/L24)

123712 TUBE WELDMENT, INNER 5TH WHL (L20/L20HD/L24) 1
24 3-382-010019 HOOK EYE W/LATCH ASSEMBLY 2
25 3-423-010042 JACK 12000LB DROPLEG WELDMENT (SEE PAGE 1-41) 1
26 3-443-010020 LATCH TOOL BOX DOOR G/N 1
27 3-565-011865 PLATE HANDLE BRACE 1
28 3-659-010013 SEAL NEOPRENE SPONGE 3/16X1/2 AR
29 3-711-010123003 SPACER GOOSENECK HITCH TUBE X 3 1
30 3-711-010123006 SPACER GOOSENECK HITCH TUBE X 6 1
31 3-831-010178 TUBE WELDMENT HANDLE EXTENSION 1
32 516-22PTL PIN MUD FLAP 1
35 015181 CRANK ASSEMBLY (SEE PAGE 1-41) REF



3m762-010716

SUSPENSION ASSEMBLY

Figure 1-5 Suspension Assembly

ITEM __PART NO. DESCRIPTION QTyY.
3-762-010705-01 SUSPENSION ASSEMBLY SPRING L2024 (102)
3-762-010705-02 SUSPENSION ASSEMBLY SPRING L2024 (102)
3-762-010716-01 SUSPENSION ASSEMBLY SPRING L2024HD (102)
3-762-010716-02 SUSPENSION ASSEMBLY SPRING L2024HD (102)
3-762-010717-01 SUSPENSION ASSEMBLY SPRING L2424 (102)
3-762-010717-02 SUSPENSION ASSEMBLY SPRING L2424 (102)
3-762-010723-01 SUSPENSION ASSEMBLY SPRING L2024 (96)
3-762-010723-02 SUSPENSION ASSEMBLY SPRING L2024 (96)
3-762-010731-01 SUSPENSION ASSEMBLY SPRING L2024HD (96)
3-762-010731-02 SUSPENSION ASSEMBLY SPRING L2024HD (96)
3-762-010735-01 SUSPENSION ASSEMBLY SPRING L2024HD (102)
3-762-010735-02 SUSPENSION ASSEMBLY SPRING L2024HD (102)
104028 SUSPENSION ASSEMBLY SPRING L2424 (102)
104029 SUSPENSION ASSEMBLY SPRING L2424 (102)
125253 SUSPENSION ASSEMBLY SPRING L2024HD (102)
1 3-042-010145-02 AXLE ATTACHMENT 10K (L20) 1
CONSISTS OF THE FOLLOWING:
1A 7-135-2 SPRING EYE BOLT 4
1B 6-112 LOCKNUT 4
1C 7-136-2 EQUALIZER BOLT 2
1D 6-113 LOCKNUT 2
1E 13-84-1 LH EQUALIZER 1
1F 13-85-1 RH EQUALIZER 2




SUSPENSION ASSEMBLY

ITEM __PART NO. DESCRIPTION QTY.

3-042-010146-02 AXLE ATTACHMENT 10K (L20HD & L24) 1
CONSISTS OF THE FOLLOWING:

1A 007-169-00 SPRING EYE BOLT 4

1B 006-112-00 LOCKNUT 4

1C 007-170-00 EQUALIZER BOLT 2

1D 006-072-00 LOCKNUT 2

1E 013-109-03 LH EQUALIZER 1

1F 013-109-04 RH EQUALIZER 2

1G 006-046-00 LOCKNUT 4

1H 007-095-00 KEEPER BOLT 4

059-160-00 DECAL 2

2 3-798-010115 TIRE & DISC RIM 9.50X16.5 (L20,L.20HD,&L24) *8,—
CONSISTS OF THE FOLLOWING:

3-870-010096 WHEEL 16.5 X 6.75 1, -

9.50X16.5X10PLY TIRE, TUBELESS 1, -

TR416 VALVE STEM TUBELESS TIRE 1, -

3 3-798-010117 TIRE & DISC RIM 9.50X16.5 (L20,L20HD,&L24) *—,8
CONSISTS OF THE FOLLOWING:

3-870-010096 WHEEL 16.5 X 6.75 - 1

3-798-010116 TIRE 9.50-16.5LT GOODYEAR - 1

TR416 VALVE STEM TUBELESS TIRE - 1

4 3-042-010145-03 **AXLE ASSEMBLY 10K (L20) 2

3-042-010152 ***AXLE ASSEMBLY 10K (L20)

4A 12-49 TIE PLATE 2

4B 11-77 U-BOLT 4

4C 6-38 NUT, U-BOLT 8

4D 72-21 SPRING 2

3-042-010148 **AXLE ASSEMBLY 10K (L20HD) 2
3-042-010153 ***AXLE ASSEMBLY 10K (L20HD)
3-042-010154 **AXLE ASSEMBLY 10K (L20HD)
125242 **AXLE ASSEMBLY 10K (L20HD)

4A 12-53 TIE PLATE 2

4B 11-77 U-BOLT 4

4C 6-38 NUT, U-BOLT 8

4D 72-43-1 SPRING W/ RUBBER BUSHING 2

3-042-010146-03 **AXLE ASSEMBLY 12K (L24) 2

104026 **AXLE ASSEMBLY 12K (L24)

4A 12-46 TIE PLATE 2

4B 11-70 U-BOLT 4

4C 6-113 NUT, U-BOLT 8

4D 72-44-1 SPRING W/ RUBBER BUSHING 2

4E 5-95 WASHER, U-BOLT 8

*

TITY LISTED IS FOR PN __-02 (GOODYEAR TIRES)

* FOR 102" WIDE TRAILER
b FOR 96” WIDE TRAILER

THE FIRST QUANTITY LISTED IS FOR P/N ___-01 (FIRESTONE TIRES), AND THE SECOND QUAN-



20GENBRK.TIF

Figure 1-6 10K General Duty Electric Brake

1-10



10K GENERAL DUTY ELECTRIC BRAKE (L20)
N

ITEM PART NO. DESCRIPTIO - QTyY.

101417 12-1/4X3-3/8 LH COMPLETE BRAKE ASSEMBLY (23-195) 1

101418 12-1/4X3-3/8 RH COMPLETE BRAKE ASSEMBLY (23-196) 1

1 101408 LH SHOE & LINING KIT (K71-049-00) CONTAINING: 1
40-110-1 LH PRIMARY S&L 1

40-111-2 LH SECONDARY S&L 1

5-107 SHOE HOLD DOWN WASHER 2

6-127 LOCKNUT 2

1 101409 RH SHOE & LINING KIT (K71-050-00) CONTAINING: 1
40-111-1 RH PRIMARY S & L 1

40-110-2 RH SECONDARY S &L 1

5-107 SHOE HOLD DOWN WASHER 2

6-127 LOCKNUT 2

2 36-72-5 BACKING PLATE ASSEMBLY 1
3 46-71 SHOE RETURN SPRING-REAR(BLACK) 1
4 46-83 SHOE RETURN SPRING-FRONT(GREEN) 1
5 47-123-6 LH ACTUATING ARM ASSEMBLY 1
47-123-5 RH ACTUATING ARM ASSEMBLY 1

6 27-39 WIRE CLIPS 3
7 71-16 LH ARM/SHOE RETAINER 1
71-16-1 RH ARM/SHOE RETAINER 1

8 6-62 FLANGE NUT 1
9 101410 MAGNET KIT (K71-376-00) CONTAINING: 1
42-129 MAGNET 1

27-50 MAGNET RETAINER CLIP 1

46-117 MAGNET SPRING 1

10 71-18 CABLE GUIDE 1
11 71-20 ADJUSTER CABLE 1
12 71-19-1 LH ADJUSTER LEVER 1
71-19-2 RH ADJUSTER LEVER 1

13 46-73 LH ADJUSTER LEVER SPRING(BLUE) 1
46-74 RH ADJUSTER LEVER SPRING(WHITE) 1

14 46-72 ADJUSTER SPRING 1
15 48-9 LH ADJUSTER ASSEMBLY 1
48-10 RH ADJUSTER ASSEMBLY 1

16 71-279 DUST SHIELD KIT TOP/BOTTOM 1
17 7-116 BRAKE MOUNTING BOLT 7
18 6-92 BRAKE MOUNTING NUT /
19 46-16 WIRE GROMMET 1

1-11



hdelebrk.tif

Figure 1-7 10K Heavy Duty Electric Brake

1-12



10K HEAVY DUTY ELECTRIC BRAKE (L20HD)

ITEM PART NO.

DESCRIPTION

o

23-198 12-1/4X4 10K BRAKE ASSEMBLY LH

23-199 12-1/4X4 10K BRAKE ASSEMBLY RH
1 101411 LH SHOE & LINING KIT (K71-051-00) CONTAINING: 1
40-108-1 LH PRIMARY 1
40-109-2 LH SECONDARY 1
5-107 SHOE HOLD DOWN WASHER 2
6-127 LOCK NUT 2
1 101412 RH SHOE & LINING KIT (K71-052-00) CONTAINING: 1
40-109-1 RH PRIMARY 1
40-108-2 RH SECONDARY 1
5-107 SHOE HOLD DOWN WASHER 2
6-127 LOCK NUT 2
2 36-72-5 BACKING PLATE ASSEMBLY 1
3 46-71 SHOE RETURN SPRING(REAR)(BLACK) 1
3A 46-83 SHOE RETURN SPRING(FRONT)(GREEN) 1
4 47-123-6 LH ACTUATOR ARM ASSEMBLY 1
47-123-5 RH ACTUATOR ARM ASSEMBLY 1
5 27-39 WIRE CLIP 3
6 71-16 LH ARM/SHOE RETAINER 1
71-16-1 RH ARM/ SHOE RETAINER 1
7 6-62 FLANGE NUT 1
8 101410 MAGNET KIT (K71-376-00) CONTAINING: 1
27-50 MAGNET RETAINER CLIP 1
42-129 MAGNET ASSEMBLY 1
46-117 MAGNET MTG.SPRING 1
9 71-18 CABLE GUIDE 1
10 71-20 ADJUSTER CABLE 1
1 71-19-1 LH ADJUSTER LEVER 1
71-19-2 RH ADJUSTER LEVER 1
12 46-73 LH ADJUSTER LEVER SPRING 1
46-74 RH ADJUSTER LEVER SPRING 1
13 7117 PIVOT PIN 1
14 46-72 ADJUSTER SPRING 1
15 48-9 LH ADJUSTER ASSEMBLY 1
48-10 RH ADJUSTER ASSEMBLY 1
16 7-116 BRAKE MOUNTING SCREW 7
17 6-92 BRAKE MOUNTING NUT 7
18 71-282 DUST SHIELD KIT TOP/BOTTOM 1
NS 46-16 WIRE GROMMET 1

1-13



hdelebrk.tif

Figure 1-8 12K Heavy Duty Electric Brake

1-14



12K HEAVY DUTY ELECTRIC BRAKE (L 24)

ITEM PART NO.

DESCRIPTION

o

23-201 12-1/4X5 12K BRAKE ASSEMBLY LH
23-202 12-1/4X5 12K BRAKE ASSEMBLY RH
1 101414 LH SHOE & LINING KIT (K71-053-00) CONTAINING: 1
40-102-1 LH PRIMARY 1
40-103-2 LH SECONDARY 1
5-107 SHOE HOLD DOWN WASHER 2
6-127 LOCK NUT 2
101415 RH SHOE & LINING KIT (K71-054-00) CONTAINING: 1
40-103-1 RH PRIMARY 1
40-102-2 RH SECONDARY 1
5-107 SHOE HOLD DOWN WASHER 2
6-127 LOCK NUT 2
2 36-72-6 BACKING PLATE ASSEMBLY 1
3 46-71 SHOE RETURN SPRING(REAR)(BLACK) 1
3A 46-83 SHOE RETURN SPRING(FRONT)(GREEN) 1
4 47-123-4 LH ACTUATOR ARM ASSEMBLY 1
47-123-3 RH ACTUATOR ARM ASSEMBLY 1
5 27-39 WIRE CLIP 3
6 71-16 LH ARM/SHOE RETAINER 1
71-16-1 RH ARM/SHOE RETAINER 1
7 6-62 FLANGE NUT 1
8 101416 MAGNET KIT (K71-377-00) CONTAINING: 1
27-50 MAGNET RETAINER CLIP 1
42-130 MAGNET ASSEMBLY 1
46-117 MAGNET MOUNTING SPRING 1
9 71-18 CABLE GUIDE 1
10 71-20 ADJUSTER CABLE 1
1 71-19-1 LH ADJUSTER LEVER 1
71-19-2 RH ADJUSTER LEVER 1
12 46-73 LH ADJUSTER LEVER SPRING 1
46-74 RH ADJUSTER LEVER SPRING 1
13 7117 PIVOT PIN 1
14 46-72 ADJUSTER SPRING 1
15 48-9 LH ADJUSTER ASSEMBLY 1
48-10 RH ADJUSTER ASSEMBLY 1
16 7-116 BRAKE MOUNTING SCREW 7
17 6-92 BRAKE MOUNTING NUT 7
18 71-284 DUST SHIELD KIT TOP/BOTTOM
NS 46-16 WIRE GROMMET 1

1-15



1-16



10K GENERAL DUTY HUB AND DRUM (L 20)

ITEM PART NO. DESCRIPTION QTyY.
1 ** AXLE BEAM 10K, ELECT BRAKE
2 10-51 OIL SEAL 1
3 31-19-2 387A INNER BEARING CONE 1
4 31-19-1 382A INNER BEARING CUP 1
5 6-92 BRAKE MOUNTING NUT 1
6 7-116 BRAKE MOUNTING BOLT 1
7 101417 LH SELF ADJUSTING ELECTRIC (SEE PAGE 1-11) 1
101418 RH SELF ADJUSTING ELECTRIC (SEE PAGE 1-11) 1
8 *9-44-1 DRUM-MACHINED 1
9 *8-288-3 OIL HUB W/CUPS AND STUDS 1
10 7-101 DRUM MOUNTING SCREW 1
11 46-52 OIL FILL PLUG 1
12 7-115 5/8-18 WHEEL STUD 8
13 31-30-1 25520 OUTER BEARING CUP 1
14 31-30-2 25580 OUTER BEARING CONE 1
15 5-70 SPINDLE WASHER 1
16 6-96 SPINDLE NUT 2
17 5-71 TANG WASHER 1
18 10-50 ‘O’ RING 1
19 21-36 OIL CAP 1
20 101419 OIL CAP PLUG (46-32) 1
22 33-52-1 WHEEL CLAMP RING 1
23 6-109 5/8-18 90° CONE NUT FOR CLAMP RING 8
*8-288-5 OIL HUB & DRUM W/CUP & STUDS-INCL. ITEMS 8 & 9

**  AXLE BEAMS HAVE NO VENDOR PART NO.; THEY ARE BOUGHT PER THE FOLLOWING

DESCRIPTION:
L20- 10K, 74" TRACK, 46" SPRING CENTER, 48-1/2" AXLE SPACING, 12-1/4" X 3-3/8"
ELECTRIC BRAKE
L20- 10K, 67" TRACK, 39" SPRING CENTER, 48-1/2" AXLE SPACING, 12-1/4" X 3-3/8"
ELECTRIC BRAKE

117



SEE PAGES 1-8 AND 1-9
SUSPENSION ASSEMBLY
FOR TIRE AND DISC RIM P/N'S.

HD24HUB.TIF

Figure 1-10 10K &12K Heavy Duty Hub & Drum

1-18



10K & 12K HEAVY DUTY HUB AND DRUM (L20HD & L24¥
[TEM__PART NO. DESCRIPTION QTY.

1 AXLE BEAM 10K HD (L20HD)

7

» AXLE BEAM 12K (L24) 1
2 10-56 UNITIZED OIL SEAL 1
3 395S INNER BEARING CONE (L20HD) 1

3984 INNER BEARING CONE(L24) 1
4 394A INNER BEARING CUP(L20HD) 1

3920 INNER BEARING CUP(L24) 1
5 9-27-1 BRAKE DRUM(L20HD) 1

9-28-1 BRAKE DRUM(L24) 1
6 7-115 WHEEL MOUNTING STUD 8
7 8-214-5 HUBS W/CUPS & STUDS R.H.(L20HD) 1

8-214-8 HUBS W/CUPS & STUDS R.H.(L24) 1
8 382A OUTER BEARING CUP (L20HD) 1

28622 OUTER BEARING CUP(L24) 1
9 387A OUTER BEARING CONE(L20HD) 1

28682 OUTER BEARING CONE(L24) 1
10 5-60 SPINDLE WASHER 2
11 6-84 SPINDLE NUT 1
12 5-59 TANG WASHER 1
13 10-50 OIL CAP “O” RING 1
14 21-37 OIL CAP 1
15 101419 OIL CAP PLUG 1
16 33-52-1 WHEEL CLAMP RING 1
17 6-109 WHEEL NUT 8
18 56-8 LOCATING PIN 1
20 46-52 OIL FILL PLUG 1
21 7-103 DRUM MOUNTING SCREW 1

**  AXLE BEAMS HAVE NO VENDOR PART NO.; THEY ARE BOUGHT PER THE FOLLOWING
DESCRIPTION:

L20HD - 10K HEAVY DUTY AXLE, 74" TRACK, 46" SPRING CENTER, 48-1/2" AXLE SPACING,
12-1/4" X 4" ELECTRIC BRAKE

L20HD - 10K HEAVY DUTY AXLE, 78" TRACK, 46" SPRING CENTER, 48-1/2" AXLE SPACING,
12-1/4" X 4" ELECTRIC BRAKE

L20HD - 10K HEAVY DUTY AXLE, 67" TRACK, 39" SPRING CENTER, 48-1/2" AXLE SPACING,
12-1/4" X 4" AIR BRAKE

L20HD - 10K HEAVY DUTY AXLE, 74" TRACK, 46" SPRING CENTER, 48-1/2" AXLE SPACING,
12-1/4" X 4" AIR BRAKE

L24 - 12K AXLE, 74" TRACK, 46" SPRING CENTER, 48-1/2" AXLE SPACING, 12-1/4" X 5"
ELECTRIC BRAKE

L24 - 12K AXLE, 74" TRACK, 46" SPRING CENTER, 48-1/2" AXLE SPACING, 12-1/4" X 5"
AIR BRAKE

1-19



3-128-010035

RED BLUE

EMERGENCY - SERVICE -
SUPPLY CONTROL @
oS
FRONT PLATE
OF TRAILER

1-20

Figure 1-11 Air System w/o ABS




AIR SYSTEM, W/O ABS

ITEM PART/PAGE NO. DESCRIPTION QTY.
3-128-010035 AIR SYSTEM W/O ABS
1 108801 GLADHAND RED AIR 1
2 55B61-7 TAG, SERVICE 1
3 55B61-6 TAG, EMERGENCY 1
4 1/2X3/8BUSH BUSHING 1/2X3/8 2
5 239-9076-1 CLAMP SUPPORT 2
6 1-833-010002 TUBE 3/8 OD NYLON AR
7 1-297-010022-03 FITTING AIR ANCHOR COUPLING 2
8 10036 FASTENER SERIAL NUMBER PLATE 4
9 3-128-010002 CHAMBER SPRING BRAKE REF
10 1-512-010005-05 NUT, HEX LOCK 3/8-16 8
11 1-861-010032-11 WASHER, FLAT 3/8W 16
12 805-2 BUSHING, STEP 16
13 1-654-010051-07 SCREW, HEX HEAD CAP 3/8-16X1-1/2 GR5 8
14 3-780-010011 RESERVOIR ASSEMBLY FRONT 1
15 3-780-010012 RESERVOIR ASSEMBLY REAR 1
16 2552 GROMMET 2
17 1-384-010380076 HOSE 3/8 X 76 W/ 3/8 ENDS 2
18 1-297-010013-12 FITTING, AIR 45 2
19 1-560-010002-02 PIPE PLUG 1/4 1
20 55B61 FRAME UNION 1
21 1-297-010015-07 FITTING AIR BR TEE 3/8 TUBE X 3/8 NPT 1
22 1-297-010010-06 FITTING AIR UNION TEE 1/2 1
23 101003 HOSE, AIR 3/8 X 48 2
24 3-384-010020 HOSE, AIR 3/8 X 32 2
25 758-181 VALVE TASK 1
26 1-656-010003051 SCREW, RD HEAD MACH 10-24 X 3/4 2
27 1-512-010007-03 NUT, HEX 10-24 2
28 1-297-010008-20 FITTING, 90 1
29 1-297-010008-23 FITTING, 90 1
30 1-833-010003 TUBE 1/2 OD NYLON AR
31 108802 GLADHAND BLUE AIR 1

1-21



RED BLUE
EMERGENCY- SERVICE-
SUPPLY CONTROL

S

e gy

‘\\

= s
. g o <
@ SUPPLY / /o <
POWER]| s ' 4/[ @
p
/

TN

/#CONTROL

|

m104393

1-22

Figure 1-12 Air System w/ ABS




AIR SYSTEM, W/ ABS

ITEM_PART/PAGE NO. DESCRIPTION QTY.
104393 AIR SYSTEM ABS
1 108801 GLADHAND RED AIR 2
2 55B61-7 TAG, SERVICE 1
3 55B61-6 TAG, EMERGENCY 1
4 1/2X3/8BUSH BUSHING 1/2X3/8 2
6 1-833-010002 TUBE 3/8 OD NYLON AR
7 1-297-010022-03 FITTING AIR ANCHOR COUPLING 2
8 10036 FASTENER SERIAL NUMBER PLATE 4
9 3-128-010002 CHAMBER SPRING BRAKE REF
10 1-512-010005-05 NUT, HEX LOCK 3/8-16 8
11 1-861-010032-11 WASHER, FLAT 3/8W 16
12 805-2 BUSHING, STEP 16
13 1-654-010051-07 SCREW, HEX HEAD CAP 3/8-16X1-1/2 GR5 8
14 3-780-010002 TANK, AIR 2
15 56D4 COCK, DRAIN AIR TANK 2
17 1-384-010380076 HOSE 3/8 X 76 W/ 3/8 ENDS 2
18 1-297-010013-12 FITTING, AIR 45 2
19 108802 GLAD HAND BLUE AIR 1
21 1-297-010015-07 FITTING AIR BR TEE 3/8 TUBE X 3/8 NPT 1
23 1-384-010038084 HOSE, AIR 3/8 X 84 2
24 3-384-010020 HOSE, AIR 3/8 X 32 4
25 758-181 VALVE TASK 1
28 1-297-010008-20 FITTING 90 3/8 TUBE X 3/8 NPT 1
30 1-833-010003 TUBE 1/2 OD NYLON AR
31 1-297-010008-24 FITTING 90° AIR 1/2T X 1/2P 2
32 1-560-010002-04 PIPE PLUG 1/2 4
33 3-384-010022 HOSE, AIR 3/8 X 54 2
34 1-297-010033-03 FITTING, BRASS PLUG HEX 3
35 114586 BRAKE KIT, ROCKWELL ABS 4S/2M (SEE PAGE 1-25) 1
36 1-297-010008-18 FITTING, AIR 90 1
39 3/4X1/2BUSH BUSHING, BLACK PIPE 1
41 1-5660-010002-05 PLUG, PIPE 3/4 1
42 114587 MANUAL, ABS MAINTENANCE (NOT SHOWN) 1
43 2083-8-8S NIPPLE 2
44 10403 GROMMET, MOUNT 1
45 3-446-010046 LIGHT, ABS LAMP 2.5 DIA AMBER 1
46 1-796-010003-01 TIE, STRAP PLASTIC (NOT SHOWN) 10
48 1-654-010047-06 SCREW, HEX HEAD CAP 1/4-20 X 1 GR5 2
49 1-861-010034-09 WASHER, SPLIT LOCK 1/4 2
50 1-5612-010007-05 NUT, HEX LOCK 1/4-20 2

1-23



114584

If the Warning Lamp
Comes ON and Stays ON

o SERVICE THE
Dust Cap - m ABS
S Rockwell WABCO

X0000,

1-24

Figure 1-13 Brake Kit, Rockwell ABS

When You Apply the Brakes —-\@
to a Moving Vehicle




ABS BRAKE KIT

ITEM PART NO.

DESCRIPTION

QTY.

114586 ABS BRAKE KIT 4S/2M-TRI/SPRD
1 114588 ECU/NVALVE ASSEMBLY 1
2 103861 SENSOR EXTENSION CABLE 10FT 2
3 114590 POWER/DIAGNOSTIC CABLE 4.0M/3.0M 1
4 101851 DIAGNOSTIC SWITCH 1
5 101855 WARNING LAMP LABEL 1

1-25



STOP (ELECTRIC
BRAKES ON TRL
AXLES) (RED)

TRAILER MARKER
ECLEARANCE)
BROWN)

?@fg

=

GROUND WHITE
(BIGGEST
TERMINAL)

o

AUXILIARY
gaATTERY CHARGE )
BLACK)

\

RIGHT TURN LEFT TURN
(GREEN) (YELLOW) <:<\
VIEW A-A - ]
TO MAIN I 4 Ny
TO MAIN i
HRNESS el © WIS
RED (3)

TO AUXILIARY o §
(BATTERY CHARGE) i 4 >
ON PLUG |

BATTERY
GROUND

GROUND TO
TRAILER

2 o
AK=-AWA
SWITCH WHITE

DETAIL B

3m272-010150

e

~«" DETAIL 8

I

1-26

Figure 1-14 Electrical Assembly w/ Electric Brakes




ELECTRICAL ASSEMBLY W/ ELECTRIC BRAKES

ITEM PART NO. DESCRIPTION QTY. OTY.
-01 -02

3-272-010150-01 STD ELECTRICAL SYSTEM - PINTLE HITCH *
3-272-010150-02 STD ELECTRICAL SYSTEM - G/N HITCH *
1 3-203-010026 CONNECTOR ELECT 6-WAY PLUG 1 1
2 3-128-010032 BRAKE, ELECT BRK-AWAY KIT CONTAINING: 1 1
65117 BATTERY BOX 1 1
65115 GELL CELL BATTERY 1 1
65113 BREAKAWAY SWITCH W/ 48"CABLE 1 1
3 3-272-010021 ELECT BUTT SPLICE 16-14 W/ SEAL 10 10
4 3-368-010251 HARNESS MAIN TAG TRL 24FT 1 1
5 1-879-010011 WIRE 14 AWG BLACK 3 3
6 31503 TERMINAL 16-14 X 10 RING 1 1
7 1-879-010010 WIRE WHITE 14 AWG 1 1
8 10205Y REFLECTOR LAMP YELLOW 6 6
9 10404 GROMMET MOUNT 3 IN 15 15
10 60015Y LIGHT, TURN AND CLEARANCE 2 2
12 10205R REFLECTOR LAMP RED 7 7
13 40002R LIGHT 4 IN STOP TURNTAIL 2 2
15 15009 LICENSE LAMP 1 1
16 1-656-010003051 SCREW RH HD MACHINE 10-24X3/4 2 2
17 1-5612-010007-03 NUT HEX 10-24 6 6
18 3-201-010002 CONDUIT 3/8 PLASTIC FLEX 3 3
19 3-368-010275 HARNESS, FRONT - GOOSENECK — 1
3-368-010263 HARNESS FRONT 10T 1 —
20 1-796-010003-02 TYTON STRAP (NOT SHOWN) 20 20
21 1-203-010040-5 CONN INSUL FEMALE PUSH-ON 2 2
22 1-861-010034-07 WASHER SPLIT LOCK #10 6 6
23 1-861-010032-03 WASHER, FLAT #10 8 8
25 3-368-010262 HARNESS REAR 10T 1 1
26 1-656-010003055 SCREW, RH HD MACHINE 10-24X1-1/4 4 4
27 2552 GROMMET 1 1
28 *3-128-010036 BRAKE CONTROLLER ELECTRONIC (OPTION) 1 1

*

(NOT SHOWN)

REPLACEMENT PARTS NOT AVAILABLE FOR THIS ITEM.

1-27



3m272-010152

|
P | _!-!_ a
| _ L
i o B
I _—
I —_— o
_l
. I
" —_
1B —_— _i i_ i
B | [
X _i i
| .
1 ________Ji_
— =
f = psm—— ;
: = — ]
— [——— N, |—
= =
d -

WHITE
(GROUND)

BLACK
(CLEARANCE)

BLUE(+ HOT)

BROWN
(TAIL)

GREEN
(RH TURN)
YELLOW

RED
(LH TURN) (BRAKE)

1-28

Figure 1-15 Electrical Assembly w/ Air Brake System




ELECTRICAL ASSEMBLY W/ AIR BRAKE SYSTEM
ITEM PART NO.

DESCRIPTION Qry.

3-272-010152

STD ELECTRICAL SYSTEM - PINTLE W/ AIR BRAKE

100818 STD ELECTRICAL SYSTEM - G/N W/ AIR BRAKE
1 59P8 RECEPTACLE 7 PIN W/ GUARD 1
2 1-796-010003-02 TYTON STRAP (NOT SHOWN) 20
4 104315 HARNESS MAIN ABS 1
5 1-656-010003051 SCREW ROUND HEAD MACH 10-24X3/4 2
6 15009 LICENSE LAMP 1
7 1-5612-010007-03 NUT HEX 10-24 2
8 10205Y REFLECTOR LAMP YELLOW 6
9 10404 GROMMET MOUNT 3 IN 11
10 60015Y LIGHT TURN AND CLEARANCE 2
12 10205R REFLECTOR LAMP RED S
13 40002R LIGHT 4IN STOP TURN TAIL 4
15 104313 HARNESS FRONT G/N W/ AIR BRAKE ABS 1

104314 HARNESS FRONT 20T ABS 1
16 3-368-010266 HARNESS REAR 20T 1
17 1-861-010034-07 WASHER SPLIT LOCK #10 2

1-29



~
~N
TRAILER
FRAME
3ma485-010010
Figure 1-16 Mud Flap Assembly
MUD FLAP ASSEMBLY
ITEM PAGE NO. DESCRIPTION QTY.
3-485-010010 MUD FLAP ASSEMBLY
1 3-485-010001 FLAP MUD 21IN 2
2 3-762-010017 CLAMP MUD FLAP 2
3 1-510-010001 NUT HEX LOCK GRB 8
4 1-654-010051-07 SCREW HEX HEAD CAP 3/8-16X1-1/2 GR5 8
5 1-861-010032-11 WASHER FLAT 3/8 8

1-30



MARYSVILLE, KANSAS

1-577.30002

MAXIMUM
CONCENTRATED

LOAD IN A 10 FT.
AREA 20,000 LBS.

3-573-010086

MANUFACTURED BY

LANDOLL CORPORATION

MARYSVILLE, KANSAS 66508

MC. & YR \

Wheel Mounting Instructions For Your
Dexter Axle 8-Bolt Hub With Clamp Ring
Proper wheel nut torque is necessary for safety.
Always check wheel nut torque with a torque wrench.

Allor each wheel removal:

lemove rust, dirt, and paint from studs.

L Remove grease, oil, rust, dirt, and excess paint from hub mounting surface, wheel
mounting surfaces, and clamp ring.

3. Inspect all parts for damage including wheels, studs, nuls, clamp fing, and mounting
taces of hubs and wheels.

4. Apply very thin tilm of gmsl to threads of siud only. Make cerlain no grease is on
mounting facas of hub, wheels, or clamp ring.

5. Mount wheels, clamp ring, and nuts.

6. Torque auts in the sequence noted in diagram 1o 200 Ib. . with tor.
que wrench. It is mandatory that a properly ullbmod lomun wrench
is used 1o assure that whes! nuts will produce the required wheel
clamping force. Lass clamping foroe will result in stud breakage and 6 -1
wheel Ioss. Over torquing will cause premature stud failure WIth the . npues e
same result.

7. Rotorque 10 200 Ih.-it. at 50 miles and a1 100 miles after B
each wheel removal. Check periociically thersafter.

Figure 1-17 Decals

1-31



®
®@ OWEEOWe W 0 @® G ©,

FRONT VIEW REAR VIEW

{ F\o S L3084 = S e BEaLS o] CAs) 9
g o e

3mS73-010483

Figure 1-18 Decal Installation

1-32




DECAL INSTALLATION

ITEM PART NO. DESCRIPTION QTY

104862 DECAL INSTALLATION L2024 (BLACK)

104863 DECAL INSTALLATION L2024 (WHITE)

103459 DECAL INSTALLATION L2024HD (BLACK)

103460 DECAL INSTALLATION L2024HD (WHITE)

103461 DECAL INSTALLATION L2424 (BLACK)

103462 DECAL INSTALLATION L2424 (WHITE)
1 3-573-010377 DECAL - 2" REFLEXITE TAPE, (RD/WHT) 41FT
2 1-673-010476 DECAL -BOW TIE (BLACK) 2

1-573-010480 DECAL -BOW TIE (WHITE) 2
3 1-573-010475 DECAL - L (BLACK) 8

1-573-010479 DECAL - L (WHITE) 8
4 1-5673-010472 DECAL -MODEL (BLACK) 2

100782 DECAL -MODEL (WHITE) 2
5 1-673-010473 DECAL -L2024 (BLACK) *2,2,—

100789 DECAL -L2024 (WHITE) *2,2,—
6 1-673-010477 DECAL -LANDOLL (BLACK) 2

1-673-010481 DECAL -LANDOLL (WHITE) 2
7 1-573-010478 DECAL -HAULOLL (BLACK) 2

1-573-010482 DECAL -HAULOLL (WHITE) 2
8 3-573-010086 DECAL -CONCEN LOAD 20,000 LBS. 2
9 104584 IDENTIFICATION PLATE 1
10 10036 FASTENER SERIAL NUMBER PLATE 4
11 1-673-010488 DECAL -HD (BLACK) *—2,—

100795 DECAL -HD (WHITE) —2,—
12 059-160-00 DECAL -TORQUE SPECIFICATION 1
13 1-573-010487 DECAL -L2424 (BLACK) ——2

100788 DECAL -L2424 (WHITE) F——2

*

THE FIRST QUANTITY LISTED IS FOR L2024 MODELS, THE SECOND QUANTITY LISTED

IS FOR L2024HD MODELS, AND THE THIRD QUANTITY LISTED IS FOR L2424 MODELS.

1-33



3ma619-010263

SELF CLEANING

Figure 1-19 Ramp Assembly

RAMP ASSEMBLY
ITEM _PART NO.

3-619-010260

3-619-010263-01
3-619-010263-02
3-619-010263-03

WOOD FILLED

DESCRIPTION

RAMP ASSEMBLY W/ PINS AND SPRINGS
RAMP ASSEMBLY WOOD FILLED - OAK
RAMP ASSEMBLY WOOD FILLED - APITONG
RAMP ASSEMBLY WOOD FILLED - FIR

—_

3-619-010258
3-619-010262

RAMP WELDMENT TAG
RAMP WELDMENT WOOD FILLED AND CENTER

2 3-557-010542 PIN RAMP 1 IN
3 1-647-010004255 PIN SPRING SLOTTED 2 X 3/8
4 1-647-010004259 PIN SPRING SLOTTED 3 X 3/8
5 3-557-010541 PIN RAMP 2"
6 3-720-010084 SPRING TORSION TAG RAMP
7 3-619-010259 RAMP PIVOT BRACKET WELDMENT
8 RWD32999 OAK 1-1/2 X 7-3/4
RWD34999 APITONG, 1-1/2 X 7-3/4
RWD39013 FIR, 2 X 10
9 3-654-010129-1 SCREW TORQUE 5/16 X 3

1-34



3ma619-010264

Figure 1-20 Ramp Assembly - Center (Option)

RAMP ASSEMBLY - CENTER (OPTION)

ITEM PART NO. DESCRIPTION QTY.

107214 RAMP ASSEMBLY SELF CLEAN

3-619-010264-01 RAMP ASSEMBLY CENTER - OAK

3-619-010264-02 RAMP ASSEMBLY CENTER - APITONG
1 3-619-010258 RAMP WELDMENT 1

3-619-010262 RAMP WELDMENT WOOD FILLED 1
2 3-557-010542 PIN RAMP 1IN 1
3 1-647-010004255 PIN SPRING SLOTTED 2 X 3/8 2
5 3-557-010547 PIN RAMP 2" 1
6 3-720-010084 SPRING TORSION TAG RAMP 1
7 3-619-010259 RAMP PIVOT BRACKET WELDMENT 1
8 RWD32999 OAK 1-1/2 X 7-3/4 AR

RWD34999 APITONG, 1-1/2 X 7-3/4 AR
9 3-654-010129-1 SCREW TORQUE 5/16 X 3 40
10 1-654-010049-15 SCREW, HEX HEAD CAP 5/16-18 X 3-1/2 2
11 1-512-010005-03 NUT, HEX LOCK 5/16-18 2
12 3-220-010030 COUPLER THIRD RAMP 2

* ITEMS 8 & 9 ARE USED ONLY WITH P/N’S 3-619-010264-01 OR 3-619-010264-02

1-35




h

l
|
I
1
I
I

-~

O

@’/—@

3m115-010183

Figure 1-21 Toolbox Bottom Assembly

TOOLBOX BOTTOM ASSEMBLY (OPTION)

ITEM PART NO.
3-115-010178

DESCRIPTION

o

TOOLBOX BOTTOM ASSEMBLY TAG

1-654-010055-03
1-861-010032-15

SCREW HEX HEAD CAP 1/2-13 X 1-1/2 GR5
WASHER FLAT 1/2W

1-512-010005-09
1-654-010051-06

NUT HEX LOCK 1/2-13 GRB
SCREW HEX HEAD CAP 3/8-16X1-1/4 GRS

1-861-010032-11
1-5612-010005-05

WASHER FLAT 3/8W
NUT HEX 3/8-16

N O O WN =

3-115-010176

1-36

TOOLBOX BOTTOM 10T

2 WOWN AN




3m222-010207

Figure 1-22 Toolbox Compartment Cover Assembly

TOOL COMPARTMENT COVER ASSEMBLY (OPTION)

ITEM__PART NO. DESCRIPTION QTY.
3-222-010207 COVER, ASSEMBLY TOOL COMPARTMENT 10T
1 3-222-010206 COVER, WELDMENT TOOL COMPARTMENT 1
2 516-22PTL RETAINING PIN MUD FLAP 1
3 3-120-010498 BRACKET LID LOCK TAG 1
4 1-654-010051-06 SCREW HEX HEAD CAP 3/8-16X1-1/4 GRS 4
5 1-861-010032-11 WASHER FLAT 3/8W 6
6 1-5612-010005-05 NUT HEX LOCK 3/8-16 GRB 3
7 1-654-010055-03 SCREW HEX HEAD CAP 1/2-13X1 GR5 2
8 1-861-010032-15 WASHER FLAT 1/2W 4
9 1-512-010005-09 NUT HEX LOCK 1/2-13 GRB 2
10 3-681-010125 SHIELD FOOT STEP (OPTION) 2
11 1-654-010158-1 SCREW RD HD SQ NECK 1/4-20X3/4 4
12 1-512-010007-05 NUT HEX 1/4-20 4
13 1-861-010034-09 WASHER SPLIT LOCK 1/4 4

1-37




i

g@ topwind.tif

Figure 1-23 Jackstand Assembly (Pintle Hitch)

1-38



JACKSTAND ASSEMBLY (PINTLE HITCH)

TTEM_PART NO. DESCRIPTION QTy.
3-423-010038 JACK 12K DROPLEG TOPWIND W/ CRANK
(HAMMERBLOW P/N 182304)
1 500177 PLUNGER KIT, W/ “J” PIN (INCLUDES PLUNGER PIN, 1
SPRING, WASHER, AND 3/16 X 1 COTTER PIN)
2 500220 SCREW, NUT, AND BEARING KIT 1
CONSISTS OF THE FOLLOWING:
2A 712216 SCREW AND NUT ASSEMBLY 1
2B 001003 2.015" O.D. BEARING 1
2C 021163 SPLIT BUSHING 1
2D 016048 BEARING SEAT 1
2E 009052 RETAINING PIN 2
3 701178 INNER RAM AND STANDARD DROP LEG ASSEMBLY 1

(INCLUDES DROP LEG W/ BASE AND LIFT HANDLE,
INNER RAM W/ NEW CAM-LOCK HOUSING AND “J” PIN)

4 800075 CRANK ASSEMBLY, HARDWARE INCLUDED 1
701150 CRANK HANDLE 1
015191 3/8" X 2-1/2" PLATED HEX BOLT 1
008008 3/8" PLATED LOCKNUT 1
015911 3/8" PLATED WASHER 2
5 021040 BASE PLATE LIFT HANDLE 1
6 004011 LONG END COLLAR 1
7 002080 3/8 X 2 PLATED HEX BOLT 1
8 008008 3/8 PLATED LOCKNUT 1

1-39



(®

i

AT

N

0

(&

Dep e LA 722

N

AN AR,

. LA A

®©® G

1*];. J=0;

jo=

al

SIDEWIND.TIF

Figure 1-24 Jackstand Assembly (Gooseneck Hitch)

1-40



JACKSTAND ASSEMBLY (GOOSENECK HITCH)

TTEM_PART NO. DESCRIPTION QryY
3-423-010035 JACK 12000 DROPLEG W/ CRANK
(HAMMERBLOW P/N 182400)
1 500177 PLUNGER KIT, W/ “J” PIN (INCLUDES PLUNGER PIN, 1
SPRING, WASHER, AND 3/16 X 1 COTTER PIN)
2 500212 GEAR KIT, STYLE 1l JACKS 1
CONSISTS OF THE FOLLOWING:
2A 016013 WEAR PLATE 22 GAGE 1
2B 020023 BEVEL GEAR LARGE 18 TEETH 1
2C 016053 WEAR PLATE 7 GAGE 1
2D 020022 BEVEL PINION GEAR SMALL 12 TEETH 1
2E 009062 1/4" X 1-1/2" GROOVE PIN 2
2F 011905 SERVICE BULLETIN 1
3 500213 SCREW & NUT REPLACEMENT KIT 1
CONSISTS OF THE FOLLOWING:
3A 712205 SCREW AND NUT ASSEMBLY 1
3B 001003 2.015" O.D. BEARING 1
3C 021163 SPLIT BUSHING 1
3D 016048 BEARING SEAT 1
3E 009052 RETAINING PIN 2
3F 011905 SERVICE BULLETIN 1
4 701178 INNER RAM AND STANDARD DROP LEG ASSEMBLY 1
(INCLUDES DROP LEG W/ BASE AND LIFT HANDLE,
INNER RAM W/ NEW CAM-LOCK HOUSING AND “J” PIN)
5 015181 CRANK ASSEMBLY FOR SIDEWIND SIDE MOUNT 1
701140 CRANK HANDLE NARROW VERT CLEVIS W/ RD CORN. 1
015191 3/8" X 2-1/2" PLATED HEX BOLT 1
008008 3/8" PLATED LOCKNUT 1
015911 3/8" PLATED WASHER 2
6 005120 HANDLE CLIP (NOT SHOWN) 1
7 3-831-010178 TUBE WELDMENT, HANDLE EXTENSION REF
8 3-565-011865 PLATE HANDLE BRACE REF
9 017802 SQUARE GEARBOX COVER 1
10 017806 COVER SCREW 2
11 021040 BASE PLATE LIFT HANDLE 1
12 006098 NEW STYLE (CENTERED) CROSS SHAFT, STYLE il 1
13 017012 SLEEVE BEARING ON CROSS SHAFT 2

1-41



126348

Figure 1-25 Anchor Ramp Upright Assembly

___ANCHOR RAMP UPRIGHT ASSEMBLY .
TIEM_PARTINO. _____ DESCRIPTION QLY
126348 ANCHOR RAMP UPRIGHT ASSEMBLY
1 126347 ANCHOR WELDMENT RAMP UPRIGHT
2 126344 STOP WELDMENT RAMP UPRIGHT
3 111859 PIN, ROUND LOCKING 5/16 X 1-1/2

1-42




m125143

Figure 1-26 Beavertail Filler Assembly

BEAVERTAIL FILLER INSTALLATION

ITEM PART NO. DESCRIPTION QTY.
124164 BEAVERTAIL FILLER INSTALLATION (ITEMS 1-4)
125144 BEAVERTAIL FILLER INSTALLATION W/ FIR
125145 BEAVERTAIL FILLER INSTALLATION W/ APITONG
125146 BEAVERTAIL FILLER INSTALLATION W/ OAK
1 1-654-010055-03 SCREW, HEX HEAD CAP 1/2-13 X 1-1/2 GR5 4
2 1-861-010032-15 WASHER, FLAT 1/2W 4
3 1-861-010034-13 WASHER, SPLIT LOCK 1/2 4
4 124154 FILLER WELDMENT BEAVERTAIL 1
5 RWD39013 FIR, 2 X 10 AR
RWD39000 APITONG, 1-3/8 X 7.08 AR
RWD32999 OAK, 1-1/2 X 7-3/4 AR
6 6-654-010129-1 AR

SCREW, TORQUE 5/16 X 3

1-43



120646

Figure 1-27 Traction Bar Installation

TRACTION BAR INSTALLATION

TTEM__PART NO. DESCRIPTION Qry.
124163 TRACTION BAR INSTALLATION
1 124162 TRACTION BAR L20 12
2 1-654-010070-09 SCREW, RD HEAD SQ NECK 1/2-13 X 3 36
3 1-861-010032-15 WASHER, FLAT 1/2 W 36
4 1-861-010034-13 WASHER, SPLIT LOCK 1/2 36
5 1-512-010007-09 NUT, HEX 1/2-13 36

1-44




1-45






NUMERICAL INDEX 2

PART PAGE PART PAGE PART PAGE
001003 39 059-160-00 33 10404 27
001003 41 1/2X3/8BUSH 21 10404 29
002080 39 1/2X3/8BUSH 23 104313 29
004011 39 10036 21 104314 29
005120 41 10036 23 104315 29
006-046-00 09 10036 33 104393 23
006-072-00 09 100782 33 104584 33
006098 41 100788 33 104862 33
006-112-00 09 100789 33 104863 33
007-095-00 09 100795 33 10-50 17
007-169-00 09 100818 29 10-50 19
007-170-00 09 101003 21 105-0093 05
008008 39 101408 11 105-0093 07
008008 39 101409 11 10-51 17
008008 41 101410 11 10-56 19
009052 39 101410 13 107214 35
009052 41 101411 13 108801 21
009062 41 101412 13 108801 23
011905 41 101414 15 108802 21
011905 41 101415 15 108802 23
013-109-03 09 101416 15 1-116-010019 05
013-109-04 09 101417 11 1-116-010019 07
015181 07 101417 17 111859 42
015181 41 101418 11 114586 23
015191 39 101418 17 114586 25
015191 41 101419 17 114587 23
015911 39 101419 19 114588 25
015911 41 101851 25 114590 25
016013 41 101855 25 11-70 09
016048 39 10205R 27 11-77 09
016048 41 10205R 29 11-77 09
016053 41 10205Y 27 1-203-010040-5 27
017012 41 10205Y 29 122814 07
017802 41 103459 33 122816 07
017806 41 103460 33 122817 07
020022 41 103461 33 123597 07
020023 41 103462 33 123712 07
021040 39 103861 25 123738 07
021040 41 104026 09 124154 43
021163 39 104028 08 124162 44
021163 41 104029 08 124163 44
059-160-00 09 10403 23 124164 43

21



PART PAGE PART PAGE PART PAGE

12-46 09 1-512-010007-03 21 1-656-010003051 27
12-49 09 1-512-010007-03 27 1-656-010003051 29
125144 43 1-512-010007-03 29 1-656-010003055 27
125145 43 1-512-010007-05 23 1-796-010003-01 23
125146 43 1-512-010007-05 37 1-796-010003-02 27
125242 09 1-512-010007-09 44 1-796-010003-02 29
125253 08 1-5660-010002-02 21 1-822-010003 07
12-53 09 1-560-010002-04 23 1-833-010002 21
126344 42 1-560-010002-05 23 1-833-010002 23
126347 42 1-573-010472 33 1-833-010003 21
126348 42 1-573-010473 33 1-833-010003 23
1-297-010008-18 23 1-573-010475 33 1-861-010032-03 07
1-297-010008-20 21 1-573-010476 33 1-861-010032-03 27
1-297-010008-20 23 1-573-010477 33 1-861-010032-11 07
1-297-010008-23 21 1-573-010478 33 1-861-010032-11 21
1-297-010008-24 23 1-573-010479 33 1-861-010032-11 23
1-297-010010-06 21 1-573-010480 33 1-861-010032-11 30
1-297-010013-12 21 1-573-010481 33 1-861-010032-11 36
1-297-010013-12 23 1-573-010482 33 1-861-010032-11 37
1-297-010015-07 21 1-573-010487 33 1-861-010032-15 36
1-297-010015-07 23 1-573-010488 33 1-861-010032-15 37
1-297-010022-03 21 1-647-010004255 34 1-861-010032-15 43
1-297-010022-03 23 1-647-010004255 35 1-861-010032-15 44
1-297-010033-03 23 1-647-010004259 34 1-861-010032-20 05
1-384-010038084 23 1-654-010032-05 07 1-861-010032-20 07
1-384-010380076 21 1-654-010032-09 07 1-861-010032-21 05
1-384-010380076 23 1-654-010047-06 23 1-861-010032-21 07
13-84-1 08 1-654-010049-15 35 1-861-010034-07 27
1385 05 1-654-010051-06 07 1-861-010034-07 29
13-85-1 08 1-654-010051-06 36 1-861-010034-09 23
15009 27 1-654-010051-06 37 1-861-010034-09 37
15009 29 1-654-010051-07 21 1-861-010034-13 43
1-510-010001 30 1-654-010051-07 23 1-861-010034-13 44
1-512-010002-15 07 1-654-010051-07 30 1-861-010034-17 05
1-512-010004-03 07 1-654-010051-10 07 1-879-010010 27
1-512-010005-03 35 1-654-010055-03 36 1-879-010011 27
1-512-010005-05 07 1-654-010055-03 37 2083-8-8S 23
1-512-010005-05 21 1-654-010055-03 43 21-36 17
1-512-010005-05 23 1-654-010061-07 05 21-37 19
1-512-010005-05 36 1-654-010061-09 05 23-198 13
1-512-010005-05 37 1-654-010070-09 44 23-199 13
1-512-010005-09 36 1-654-010100026 07 23-201 15
1-512-010005-09 37 1-654-010100071 07 23-202 15
1-5612-010005-15 05 1-654-010158-1 37 239-9076-1 21
1-512-010006-08 05 1-656-010003051 21 2552 21

2-2



PART
2552
27-39
27-39
27-39
27-50
27-50
27-50
28622
28682
3/4X1/2BUSH
3-042-010145-02
3-042-010145-03
3-042-010146-02
3-042-010146-03
3-042-010148
3-042-010152
3-042-010153
3-042-010154
3-115-010176
3-115-010178
31-19-1
31-19-2
3-120-010498
3-128-010002
3-128-010002
3-128-010032
3-128-010035
3-128-010036
31-30-1
31-30-2
31503
3-174-010018036
3-174-010018036
3-174-010042
3-174-010042
3-187-010019
3-201-010002
3-203-010026
3-220-010030
3-222-010206
3-222-010207
3-222-010219
3-272-010021
3-272-010150-01

PAGE
27
11
13
15
11
13
15
19
19
23
08
09
09
09
09
09
09
09
36
36
17
17
37
21
23
27
21
27
17
17
27
05
07
05
07
07
27
27
35
37
37
07
27
27

PART
3-272-010150-02
3-272-010152
3-304-010078
3-304-010078-01
3-304-010079
3-304-010079-01
3-304-010080-01
3-304-010080-02
3-311-016250
3-311-016250-01
3-311-016268
3-311-016268-01
3-336-010060
33-52-1
33-52-1
3-368-010251
3-368-010262
3-368-010263
3-368-010266
3-368-010275
3-375-010597
3-375-010599
3-375-010609-02
3-375-010610-01
3-382-010019
3-382-010019
3-384-010020
3-384-010020
3-384-010022
3-423-010035
3-423-010038
3-423-010039
3-423-010042
3-443-010020
3-446-010046
3-485-010001
3-485-010010
3-557-010541
3-557-010542
3-557-010542
3-557-010547
3-565-011865
3-565-011865
3-573-010086

PAGE
27
29
03
03
03
03
03
03
01
01
01
01
07
17
19
27
27
27
29
27
05
05
07
07
05
07
21
23
23
41
39
05
07
07
23
30
30
34
34
35
35
07
41
33

PART
3-573-010377
3-619-010258
3-619-010258
3-619-010259
3-619-010259
3-619-010260
3-619-010262
3-619-010262
3-619-010263-01
3-619-010263-02
3-619-010263-03
3-619-010264-01
3-619-010264-02
3-654-010129-1
3-654-010129-1
3-654-010129-1
3-659-010013
36-72-5
36-72-5
36-72-6
3-681-010125
3-711-010123003
3-711-010123006
3-720-010084
3-720-010084
3-762-010017
3-762-010705-01
3-762-010705-02
3-762-010716-01
3-762-010716-02
3-762-010717-01
3-762-010717-02
3-762-010723-01
3-762-010723-02
3-762-010731-01
3-762-010731-02
3-762-010735-01
3-762-010735-02
3-780-010002
3-780-010011
3-780-010012
3-798-010115
3-798-010116
3-798-010117

PAGE
33
34
35
34
35
34
34
35
34
34
34
35
35
03
34
35
07
11
13
15
37
07
07
34
35
30
08
08
08
08
08
08
08
08
08
08
08
08
23
21
21
09
09
09



PART PAGE PART PAGE PART PAGE

382A 19 46-74 11 60015Y 27
3-831-010178 07 46-74 13 60015Y 29
3-831-010178 41 46-74 15 6-109 17
3-870-010096 09 46-83 11 6-109 19
3-870-010096 09 46-83 13 6-112 08
387A 19 46-83 15 6-113 08
3920 19 47-123-3 15 6-113 09
394A 19 47-123-4 15 6-127 11
3958 19 47-123-5 11 6-127 11
3984 19 47-123-5 13 6-127 13
40002R 27 47-123-6 11 6-127 13
40002R 29 47-123-6 13 6-127 15
40-102-1 15 48-10 11 6-127 15
40-102-2 15 48-10 13 6-38 09
40-103-1 15 48-10 15 6-38 09
40-103-2 15 48-9 11 65113 27
40-108-1 13 48-9 13 65115 27
40-108-2 13 48-9 15 65117 27
40-109-1 13 500177 39 6-62 11
40-109-2 13 500177 41 6-62 13
40-110-1 11 500212 41 6-62 15
40-110-2 11 500213 41 6-654-010129-1 43
40-111-1 11 500220 39 6-84 19
40-111-2 11 5-107 11 6-92 11
42-129 11 5-107 11 6-92 13
42-129 13 5-107 13 6-92 15
42-130 15 5-107 13 6-92 17
46-117 11 5-107 15 6-96 17
46-117 13 5-107 15 701140 41
46-117 15 516-22PTL 07 701150 39
46-16 11 516-22PTL 37 701178 39
46-16 13 5-59 19 701178 41
46-16 15 55B61 21 7-101 17
46-52 17 55B61-6 21 7-103 19
46-52 19 55B61-6 23 7-115 17
46-71 11 55B61-7 21 7-115 19
46-71 13 55B61-7 23 7-116 11
46-71 15 5-60 19 7-116 13
46-72 11 56-8 19 7-116 15
46-72 13 56D4 23 7-116 17
46-72 15 5-70 17 71-16 11
46-73 11 5-71 17 71-16 13
46-73 13 5-95 09 71-16 15
46-73 15 59P8 29 71-16-1 11



PART
71-16-1
71-16-1
71-17
71-17
71-18
71-18
71-18
71-19-1
71-19-1
71-19-1
71-19-2
71-19-2
71-19-2
71-20
71-20
71-20
712205
712216
71-279
71-282
71-284
7-135-2
7-136-2
72-21
72-43-1
72-44-1
758-181
758-181
800075
805-2
805-2
8-214-5
8-214-8
8-288-3
8-288-5
9-27-1
9-28-1
9-44-1
RWD32999
RWD32999
RWD32999
RWD32999
RWD34999
RWD34999

PAGE
13
15
13
15
11
13
15
11
13
15
11
13
15
11
13
15
41
39
11
13
15
08
08
09
09
09
21
23
39
21
23
19
19
17
17
19
19
17
03
34
35
43
34
35

PART

RWD39000
RWD39000
RWD39013
RWD39013
RWD39013
TR416

TR416

PAGE
03
43
03
34
43
09
09






